SADE G-1851-C14B

POS NO. SPARE PART DESCRIPTION CS.]| ITEM NO.
1 |HANDLE 2 2222.28
2 |HANDLE BASE 2 2241.47
3 |RING 2 2222.99
4 |RING BLOCKADE 2 2222.76
5 |SCREW M3x16 4 9902.008
6 |SCREW M5x6 2 9903.151
7 |VALVE HANDLE 2 2241.26
8 |WASHER 2 2061.60
9 |FLANGED NUT M37x1.5 2 2061.59
10 |COUNTER NUT 2 2209.64

11a__ |LEFT CARTRIDGE G3/4"-90° TEETH =16 | 1 2012.37
11b _ |RIGHT CARTRIDGE G3/4"-90° TEETH=16] 1 2012.38
12 |VALVE G3/4" 2 2012.39
13 |HOSE G3/4" (L=300)mm 2 2901.05
14 |JET 43x7x12mm 1 2239.39

15 |SPOUT 1 2239.52

16 |SPOUT COVER 1 222218
17 |PLATE 1 224117
18 |O-RING SEAL 0,19"X0,07(5x1.8mm) 1 9917048
19 |SCREW M4x10 2 9903.127
20 |SCREW M4x12 2 9903.153
21 |PIPE MOUNTING 2 2209.22

22 |KNOB 1 2241.37
23 |LIFTER ROD 1 2209.59
24 |PLATE 3.2 1 9924201

25 |SPRING 1 2053.26
26 |SPINDLE H91 1 2209.32
27 |SLEEVE 1 2209.31

28 |O-RING SEAL 0,15"X0,09(4x2.5mm) 2 9917044
29 |SLEEVE 1 2053.25
30 |O-RING SEAL 0,39"X0,07(10x2mm) 1 9917105
31 |BODY SWITCH 1 2053.23
32 |O-RING SEAL 0,72"X0,09(18.3x2.3mm) 1 9916160
33 |O-RING SEAL 0,55"X0,07(14x1.8mm) 1 9917145
34 |GASKET 1 2053.27
35 |WASHER 2 2053.28
36 |NUT M3 1 9901095
37 |ELBOW 1 2209.36
38 |BODY 1 2209.30
39 |SCREW M10x1 2 2209.35
40 |NUT Ga/s 2 2209.34
41 |SEAT M12x1 2 2209.33
42 |GASKET 2 2207.21

43 |SPOUT MOUNTING KIT 1 2209.26
44 |SHOWER HEAD 1 2210.40
45 |HOSE G1/2"-M15x1 (L=1500mm) 1 2033.63
46 |SHOWER SOCKET INSERT 1 2033.94
47 |SHOWER SOCKET 1 2033.36
48 |SHOWER BASE 1 2241.32
49 |SPOUT MOUNTING KIT 1 2012.30
50 |SLEEVE G3/4 1 5705460




